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Test Report No.: 3533(I)
WEG Profile Dated : 18.11.2019
PART C
TEST RESULTS
;:;' Test Test Method Unit Results Obtained
1 Flammability UL - 94 -—- Match with Vo
PART D
REMARKS : Nil
NOTE 1 The results related only to the items tested
2 The report shall not be reproduced in full/part without written approval of the
laboratory
Authorised/Bignatory Vishal Verma

Manager (Testing)
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Dated :
Test Report as per Standard: ~ AsperpartC 27.09.2019
ULR No : TC81641900000000935P
PART A
PARTICULARS OF SAMPLE SUBMITTED
a) Name of Sample ( as stated by party) WPC Profile
b) Grade / variety / type / size / class NA
¢) Declared value, if any NA
d) Code No. NA
¢) Batch No. and Date of Manufacture NA
f) Quantity 05 Nos
g) Mode of Packing Packed in bag
h) Date of Receipt 04.10.2019
i) Date of Completion 18.11.2019
j) Sealed or not : NA
k) Any other information : NA
PART B

SUPPLEMENTARY INFORMATION

a) Reference to sampling procedure

b) Supporting documents for the measurement

Samples Supplied by the Party

taken and result derived As per Part C

¢) Deviation from the test method _

as prescribed in relevant work Instructions, if any Not Applicable
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